How to make a homemade table saw

Written by brian scudder
  • Share
  • Tweet
  • Share
  • Pin
  • Email
How to make a homemade table saw
Table saw blades should be treated with respect. (scie circulaire image by photlook from Fotolia.com)

Building a homemade table saw by inverting a circular saw onto a piece of plywood and fastening it with screws or bolts is an economical way to utilise the versatility of the circular saw. Although manufactured table saws are built more precise, many woodworking projects require a table saw to rough cut material. This method for building a table saw is ideal for a small woodworking workshop on a budget.

Other People Are Reading

Things you need

  • 1.2 m by 1.2 m by 1.8 cm (4 foot by 4 foot by 3/4 inch) plywood
  • Drill
  • 4.5 mm (3/16 inch) drill bit
  • Tape measure
  • Circular saw
  • 1.8 cm (3/4 inch) wood screws
  • 2 sawhorses
  • 3.1 cm (1 1/4 inch) wood screws

Show MoreHide

Instructions

  1. 1

    Place the circular saw on a solid work surface.

  2. 2

    Insert the 4.5 mm (3/16 inch) drill bit into the drill and tighten it.

  3. 3

    Drill eight holes into the circular saw base, one in each corner and one centred between each of the corner holes. The base is the flat plate on the bottom of the circular saw.

  4. 4

    Place the 1.2 m by 1.2 m (4 foot by 4 foot) plywood piece on the two sawhorses.

  5. 5

    Raise the blade on the circular saw by unlocking the depth lock near the base of the saw, allowing the saw base to set flat on the plywood.

  6. 6

    Mark the centre of the plywood by marking an intersecting centre line for the length and width of the plywood, measuring 60 cm (24 inches) from each perpendicular side of the plywood.

  7. 7

    Place the circular saw on the surface of the plywood and centre the blade on the centre marks.

  8. 8

    Install eight 1.8 cm (3/4 inch) screws into the saw base into the plywood.

  9. 9

    Unlock the depth lock located above the saw base.

  10. 10

    Plug in the power saw and firmly grasp it.

  11. 11

    Press the power trigger and slowly lower the saw, plunging the blade through the plywood until the full depth of the blade is achieved.

  12. 12

    Unplug the power cord and lock the depth lock.

  13. 13

    Turn the plywood over on the sawhorses, exposing the saw blade on the surface of the plywood.

  14. 14

    Screw the plywood into the top of the sawhorses with the 3.1 cm (1 1/4 inch) screws.

Don't Miss

Filter:
  • All types
  • Articles
  • Slideshows
  • Videos
Sort:
  • Most relevant
  • Most popular
  • Most recent

No articles available

No slideshows available

No videos available

By using the eHow.co.uk site, you consent to the use of cookies. For more information, please see our Cookie policy.